
 

10/2/09 1 75-0958 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

   APPLICATION:  07 CHEVY SUBURBAN ¾” TON 4x4  

PART NUMBER: 32-2150, 32-2155, 31-5150 

ITEM QUANTITIY DESCRIPTION TOOLS NEEDED 

1 1 BULL BAR 18MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 18MM SOCKET 

4 2 M12  NUT PLATES RATCHET 

5 4 M12 X 35MM HEX HEAD BOLTS TORQUE WRENCH 

6 4 M12 FLAT WASHERS  

7 4 M12 LOCK WASHERS  

8 4 M12 X 30MM HEX HEAD BOLTS  

9 4 M12 NYLOCK NUTS  

10 8 M12 FLAT WASHERS  

ITEM QUANTITIY DESCRIPTION TOOLS NEEDED 

1 1 BULL BAR 18MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 18MM SOCKET 

4 2 M12  NUT PLATES RATCHET 

5 4 M12 X 35MM HEX HEAD BOLTS TORQUE WRENCH 

6 4 M12 FLAT WASHERS  

7 4 M12 LOCK WASHERS  

8 4 M12 X 30MM HEX HEAD BOLTS  

9 4 M12 NYLOCK NUTS  

10 8 M12 FLAT WASHERS  

ITEM QUANTITIY DESCRIPTION TOOLS NEEDED 

1 1 BULL BAR 18MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 18MM SOCKET 

4 2 M12  NUT PLATES RATCHET 

5 4 M12 X 35MM HEX HEAD BOLTS TORQUE WRENCH 

6 4 M12 FLAT WASHERS  

7 4 M12 LOCK WASHERS  

8 4 M12 X 30MM HEX HEAD BOLTS  

9 4 M12 NYLOCK NUTS  

10 8 M12 FLAT WASHERS  

    



 

10/2/09 2 75-0958 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

   APPLICATION:  07 CHEVY SUBURBAN ¾” TON 4x4  

PART NUMBER:  

1. Remove all contents from box. Verify that all parts listed are present and free from damage. Carefully read and understand all instruc-

tions before attemoting installation. 

2. From the underside of the vehicle remove the tow hooks. The tow hooks may be used in conjunction with the bull bar. 

3. Insert driver side mounting bracket into front of frame. Align holes on the mounting brackets with holes on the frame. Partially thread (1) 

M12 x 35MM hex head bolt, (1) M12 lock washer, and (1) M12 flat washer through factory front hole on the frame and into welded nut 

on the mounting bracket. Do not fully tighten at this time 

4. Insert (1) M12 nut plate through larger center hole on the frame and onto rear factory hole. Align nut plate with rear factory hole. 

5. Secure rear side of mounting bracket by inserting (1) M12 x 35MM hex head bolt , (1) M12 lock washer, and (1) M12 flat washer 

through rear factory hole and into nut plate. Do not tighten at this time. 

6. Repeat steps 2-4 for passenger side. 

7. Position bull bar on the inner side of mounting brackets. Attach bull bar to mounting brackets using the included (4) M12 X 30 MM hex 

head bolts, (4) M12 nylock nuts, and (8) M12 flat washers. Do not fully tighten at this time. 

8. Level and adjust bull bar as desired, then tighten all hardware at this time.  

1. Remove all contents from box. Verify that all parts listed are present and free from damage. Carefully read and understand all instruc-

tions before attemoting installation. 

2. From the underside of the vehicle remove the tow hooks. The tow hooks may be used in conjunction with the bull bar. 

3. Insert driver side mounting bracket into front of frame. Align holes on the mounting brackets with holes on the frame. Partially thread (1) 

M12 x 35MM hex head bolt, (1) M12 lock washer, and (1) M12 flat washer through factory front hole on the frame and into welded nut 

on the mounting bracket. Do not fully tighten at this time 

4. Insert (1) M12 nut plate through larger center hole on the frame and onto rear factory hole. Align nut plate with rear factory hole. 

5. Secure rear side of mounting bracket by inserting (1) M12 x 35MM hex head bolt , (1) M12 lock washer, and (1) M12 flat washer 

through rear factory hole and into nut plate. Do not tighten at this time. 

6. Repeat steps 2-4 for passenger side. 

7. Position bull bar on the inner side of mounting brackets. Attach bull bar to mounting brackets using the included (4) M12 X 30 MM hex 

head bolts, (4) M12 nylock nuts, and (8) M12 flat washers. Do not fully tighten at this time. 

8. Level and adjust bull bar as desired, then tighten all hardware at this time.  

1. Remove all contents from box. Verify that all parts listed are present and free from damage. Carefully read and understand all instruc-

tions before attemoting installation. 

2. From the underside of the vehicle remove the tow hooks. The tow hooks may be used in conjunction with the bull bar. 

3. Insert driver side mounting bracket into front of frame. Align holes on the mounting brackets with holes on the frame. Partially thread (1) 

M12 x 35MM hex head bolt, (1) M12 lock washer, and (1) M12 flat washer through factory front hole on the frame and into welded nut 

on the mounting bracket. Do not fully tighten at this time 

4. Insert (1) M12 nut plate through larger center hole on the frame and onto rear factory hole. Align nut plate with rear factory hole. 

5. Secure rear side of mounting bracket by inserting (1) M12 x 35MM hex head bolt , (1) M12 lock washer, and (1) M12 flat washer 

through rear factory hole and into nut plate. Do not tighten at this time. 

6. Repeat steps 2-4 for passenger side. 

7. Position bull bar on the inner side of mounting brackets. Attach bull bar to mounting brackets using the included (4) M12 X 30 MM hex 

head bolts, (4) M12 nylock nuts, and (8) M12 flat washers. Do not fully tighten at this time. 

8. Level and adjust bull bar as desired, then tighten all hardware at this time.  



 

10/2/09 3 75-0958 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

   APPLICATION:  07 CHEVY SUBURBAN ¾” TON 4x4  

PART NUMBER:  


